Power Wheels Beach Buggy Parts

Models 73248-9993 & 86275
Choose View Type

Parts List

Red Super 6 Volt Battery
diagram #1
Red Super 6 Volt Battery
00801-0712
31.70
No Image
diagram #2
30 Amp Fuse Kit
0801-0229
-
12 Volt Standard Charger - 2x 6V batteries
diagram #3
12 Volt Standard Charger - 2x 6V batteries
00801-1502
23.88
No Image
diagram #4
Footboard Assembly
76817-9159
-
Control Switch F/R - w/ white buttons
diagram #5
Control Switch F/R - w/ white buttons
00801-1773
9.86
No Image
diagram #6
Motor Gearbox Assembly
76817-9519
-
No Image
diagram #7
/Main Harness
71234-CS89
-
No Image
diagram #8
HOODLATCH. BBB - white
74780-9039
-
Retainer Cap Nut .437 (Black)
diagram #9
Retainer Cap Nut .437 (Black)
0801-0226
1.50
No Image
diagram #10
#10 x 1 Screw
0801-0220
-
No Image
diagram #11
Headlight Lens
76871-2279
-
No Image
diagram #12
Microphone
73233-9479
-
No Image
diagram #13
Windshield Assembly
74560-9769
-
No Image
diagram #14
Battery Retainer
74540-4419
-
No Image
diagram #15
Front Bumper
80008-1007
-
No Image
diagram #16
Steering Column
74560-4239
-
No Image
diagram #17
Hood
80031-0019
-
No Image
diagram #18
Wheel
73243-2459
-
7/16 Round / Axle Bushing (black)
diagram #20
7/16 Round / Axle Bushing (black)
74550-2689
4.10
7/16 Washer
diagram #21
7/16 Washer
0801-0196
2.15
No Image
diagram #22
Steering Linkage
76817-4229
-
No Image
diagram #23
Front Bumper Support
76817-4159
-
No Image
diagram #24
Front Post Bushing
73233-2539
-
Hex Bushing
diagram #25
Hex Bushing
73233-2559
2.87
No Image
diagram #26
Hubcap
74560-2579
-
No Image
diagram #27
Right Siderail
74540-4129
-
No Image
diagram #28
Rear Axle Assembly
76817-4559
-
No Image
diagram #29
Washer. 5/16
0801-0253
2.15
No Image
diagram #30
Motor Cover
73233-2489
-
No Image
diagram #31
Headlight Guard
80030-0034
-
No Image
diagram #32
Screw. PHIL. HD #10 x 1/2
0801-0255
2.15
Driver
diagram #33
Driver
73233-2239
4.32
No Image
diagram #34
# 8 x 3/4 Phillips Screw
0801-0223
1.42
No Image
diagram #35
Rear Post Bushing
73233-2549
-
No Image
diagram #37
Taillight Housing Set
74780-2759
-
No Image
diagram #38
Taillight Lens Set
73233-2279
-
No Image
diagram #39
Rear Bumper
80008-0009
-
No Image
diagram #40
Gas Cap/Flange Assy
74780-9049
-
No Image
diagram #41
#8 x 1 Screw
0801-0224
-
No Image
diagram #42
Tailgate
80057-0007
-
No Image
diagram #43
Roll-Bar Support Tubes
80049-0049
-
No Image
diagram #44
Roll-Bar Bracket Set
73248-4219
-
No Image
diagram #46
Seat
74560-2309
-
No Image
diagram #47
Steering Wheel Cap
74780-2729
-
Retainer Cap Nut .354 (Black)
diagram #48
Retainer Cap Nut .354 (Black)
00801-1421
1.39
No Image
diagram #50
Key/Housing Assembly
73233-2439
-
No Image
diagram #51
Hinge Screw
0801-0256
-
No Image
diagram #52
Windshield Hinge Set
74560-2789
-
No Image
diagram #56
.187 Retainer For Trigger Mechanism
78480-2249
-
No Image
diagram #57
Door Latch Spring
76822-4549
-
No Image
diagram #60
Door Hinge Pin
76822-4499
-
No Image
diagram #61
Door Hinge
80018-0100
-
No Image
diagram #62
Motor Only
76229-0640
-
No Image
diagram #63
Motor Drive Gear
76817-2299
-
No Image
diagram #64
Motor Bolts
0801-0300
-
No Image
diagram #65
Star Washer
0801-0331
-
No Image
diagram #66
Gearbox Only
74560-9269
-
Parts not in diagram
12 Volt Quick Charger - 2x 6V batteries 12 Volt Quick Charger - 2x 6V batteries
00801-1501
27.88
No Image Left Siderail
74540-4119
-
No Image Radiator Decal Sheet
74560-6029
-
No Image Windshield Decal
80017-0072
-
No Image Door Assembly Left
80018-0096
-
No Image Door Assembly Right
80018-0097
-